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Company Name DONGGUANJIUSHUOINDUSTRIAL CO., LTD

shown on Report

- | ZREETH ZP B Tk X B v 75 #5965

Address NO. 96, HUANGSHAHE WEST ROAD, SHANGTUN INDUSTRIAL ZONE, LIAOBU

TOWN, DONGGUAN CITY

DA PR 4 i Bt 45 B e B R AL IR A
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the
applicant

=R ROPFFRPSEA  E U B

Sample Name AR EPSHECH  E R b iR

FE R H ) 2023.05.23

Sample Received Date May 23, 2023

P A 3 2023.05.23-2023.05.26

Testing Period May 23, 2023 to May 26, 2023

REIESR RAEZ T ER, P scrtim P i (F), S (CD), R Br), (D BTN
o

Test Requested As specified by client, to test Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (I) in the
submitted sample(s).

TR 35 A 45 R HZW T

Test Method/Test Result(s) Please refer to the following page(s).

Date 2023.05.26

No. R411771989
T AR IR 5% DR S A T AR A X A S A AR
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MK IE Test Method
. g MR A 28
WA H W77 S
Measured
Test Item(s) Test Method Equipment(s)
! BHEN 14582:2016 Ic
Fluorine (F) Refer to EN 14582:2016
£ BHEN 14582:2016 Ic
Chlorine (Cl) Refer to EN 14582:2016
R HHEN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
fill ZHEN 14582:2016 Ic
Iodine (I) Refer to EN 14582:2016
I Z5 R Test Result(s)
. 25 Result .
TRIA H Tested Item(s) a ool TR B MDL
% Fluorine (F) N.D. 10 mg/kg
& Chlorine (CI) N.D. 10 mg/kg
¥ Bromine (Br) N.D. 10 mg/kg
Tl Todine (I) N.D. 10 mg/kg
P, /EBAL IR Sample/Part Description
FE  CTIHEMID Eiiip
No. CTI Sample ID Description
1 001 TR, RS W
Mixed test, black plastic and transparent film
I -RE\EFER, MEGHTEAIR, WRERIRE SRR P —R R —

MREEE.
N.D. = R ChFI7iEk tHER)
-mg/kg =ppm= H I L —

Remark: -As specified by client, the test was conducted by mixing several samples together. The
result(s) shown on this report may be different from the content of any homogeneous

material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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W FEFE Test Process
RE RS TR - Ao A
AR R A T R ENES 72 FUHL P KRR
Weigh and place sampleina  — —" Combust the sample in
Fill the bomb with oxygen "
sample cup of bomb - oxygen bomb

J

i 1C A b Bk E R SERS RS B R
N Make up with —]  Transfer the sample solution
Analyzed by IC . . .
Y Y ultra-purity water into a volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Photo(s) of the sample(s)
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L
This report is considered invalid without approved signature, special seal and the seal on the perforation;
ISR AT AR HRE . RS RE S B R E IR AL, FIEE RO SR T, CTURAZSEH:

2.
HSEE
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AR AN G R AN 52 R 9 DT

The result(s) shown in this report refer(s) only to the sample(s) tested
4. RECTIHIHFE, NS EHAMRE:

Without written approval of CTI, this report can’t be reproduced except in full
AR & PSSO E SR AR A ZE SR, IO,

5. o
In case of any discrepancy between the English version and Chinese version of the testing reports (if

generated), the Chinese version shall prevail.
skt fg LE TR

*** End of report ***

-cert.com  E-mail:iinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-



		2023-05-26T16:16:16+0800




